Overview of Cancer Pain Management
and Guideline update
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The Most Common Cancer Symptom



Prevalence of cancer pain in metastasis
iBiB50%EME R A B R B E I

m Results of the meta-analyses: (Total 52 studies) B More BESE

Head/Neck 70% (51%to 88%) 3 95

Gastrointestinal 59% (44%to 74%) 9 564
Lung/bronchus 55% (44%to 67%) 7 1546
Breast 54% (44%to 64%) 7 420
Urogenital 52% (40%to 60%) 4 336
Gynaecological 60% (50%to 71%) 6 372

Cl, confidence interval

Group 2: &fifyic R Rk 1 59%
Group 35L&/ 11/ % Rk ¥ > 649
Group 4775 e JleEe ek > 53%



Early Palliative Care Improves Survival

Can early palliative care with anticancer treatment improve overall
survival and patient-related outcomes in advanced lung cancer
patients? A review of the literature

Massimo Ambroggi’ - Claudia Biasini’ - llaria Toscani® « Elena Orlandi’ - Raffaella Berte' - Martina Mazzari” -
Luigi Cavanna’

Design A systematic review of the studies evaluating the impact on objective and on patient-reported outcomes of the introduc-
tion of EPC in opposition to standard care (SC), for advanced lung cancer patients, was performed. Because of the small number
of studies conducted in this area, retrospective studies were also considered for the review.

Results Five studies were included because they matched the inclusion criteria previously defined as relevant for the study. The
review found that both survival and quality of life were better for patients included in EPC groups.



Early Palliative Care Improves Survival
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Early Palliative Care for Patients with
Metastatic Non—-Small-Cell Lung Cancer .
Jennifer S. Termel, M.D., Joseph A. Greer, Ph.D., Alona Muzikansky, M.A., o
Emily R. Gallagher, R.N., Sonal Admane, M.B., B.S., M.P.H., o

Vicki A. Jackson, M.D., M.P.H., Constance M. Dahlin, A.P.N.,
Craig D. Blinderman, M.D., Juliet Jacobsen, M.D., William F. Pirl, M.D., M.P.H.,
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Undertreatment of Cancer Pain

Percentage of patients (%)
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Ignorance - Undertreatment

HCP does not HCP does not HCP treats
consider patient | recognise pain cancer rather
Qol to a great as a problem than pain

extent

HCP does not
have time to
discuss pain

HCP does not HCP does not
know how to always ask
control pain about pain



Concept evolution about pain management

b) Disease-modifying therapy (curative,
life-prolonging or palliative in intent]

\

Bereavement
care

ol National Comprehensive
Palliative care NCCN | Cancer Network®

Presentation/diagnosis Illness Death

NCCN Clinical Practice Guidelines in Oncology (NCCN Guidelines®)

Adult Cancer Pain

Version 1.2020 — April 8, 2020

E Radiotherapy

| Surgery
Palliative care
Diagnostic period E Therapeutic period E Follow-up period E End of life, death
(first-line and relapse) and bereavement

period, survivorship
period



Classification systems and clinical
characteristics

BAcute pain syndromes
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B Chronic pain
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lEpisodic pain: breakthrough pain, incident pain
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Caraceni A. Evaluation and assessmen t of cancer pain and cancer pain
Treatment. Acta Anaesthesiol Scand 2001; 45: 1067-1075
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Opioids for moderate-to-severe pain
+ non-opioid STEP 3

+ adjuvant analgesic

Opioids for mild-to-moderate pain

2 nOTopioie s STEP 2 By the mouth
By the clock
By the ladder
For the individual
Additional medication

Non-opioids

- -:;-:J',iu vant analgesic
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NCCN Guideline pain score rating

Table 1: Numerical Rating Scale

* Verbal: “What number describes your pain from 0 (no pain) to 10 (worst pain you can imagine)?”
» Written: “Circle the number that describes your pain.”

0 1 2 3 4 5 6 7 8 9 10
No pain Worst pain you can imagine

Categorical scale: “What word best describes your pain?”
None (0) Mild (1-3) Moderate (4-6) Severe (7-10)

Table 2: The Faces Pain Rating Scale - Revised!2

Instructions:
“These faces show how much something can hurt. This face (point to the left-most face) shows no pain. Each face shows more and more pain (point to each
face from left to right) up to this one (point to the right-most face)—it shows very much pain. Point to the face that shows how much you hurt (right now).”




NCCN Guideline principle

Opioid naive patients who have not meet the “opioid-tolerant” criteria, based
Fxpolsure to opioid doses at lease much as those listed

22 I&%’%ﬁeg r&‘él?ad%rl ore

Opioid tolerant includes patients who are chronically receiving opioid
analgesic on a daily basis. The FDA identifies tolerance as receiving at least
(1)

at least 60 mg of morphine daily,

at least 30 mg of oral oxycodone daily,

at least 8 mg of oral hydromorphone daily,

25 mcg/h fentanyl patch (since 2018)

or an equal analgesic dose of another opioid

(2) for a week or longer.



2020 Ver.1 NCCN Guideline-opioid naive

PAIN INTENSITY MANAGEMENT OF PAIN IN OPIOID-NAIVE PATIENTSY

See Pain

Intensity Rating
(PAIN-A)

General
Principles

Mild Pain |———»

Moderate/
Severe Pain

Severe Pain/
Pain Crisis

* Select the most appropriate medication based on the pain diagnosis
(See PAIN-D), comorbid conditions, and potential drug interactions

« Analgesic regimen may include an opiocid (See PAIMN-E), acetaminophen,
nonsteroidal anti-inflammatory drugs (NSAIDs) (See PAIN-K), and/or adjuvant
analgesics (See PAIN-G)

= Anticipate and treat analgesic adverse effects, including opicid-induced
constipation [(See PAIN-F)

* Provide psychosocial support [See PAIN-H)

* Provide patient and family/caregiver education (See PAIN-I)

* Optimize integrative interventions (See PAIN-J)

* See General Principles above

First consider non-opicids and adjuvant therapies, unless these are contraindicated due to
adverse effects, potential drug interactions, or comorbid conditions (See PAIN-E)

* See General Principles above
AND
* Non-opioids and adjuvant therapies as appropriate with short-acting opicids as needed

[(See PAIN-E)

+ Start and titrate short-acting opioid, every 3=4 hours as needed®' [See PAIN-E. 7 of 13)
» Oxycodone immediate release (IR) 2.5-5 mg
with or without acetaminophen 325 mg

» Hydrocodone 5 mg with acetaminophen 325 mg

» Hydromorphone 2 mg PO

» Morphine 5 mg (solution) or IR 7.5 mg (1/2 tablet)
* If 4 or more doses of short-acting opioid are consistently needed per day,

consider addition of a long-acting opioid based on the total daily dose

For acute, severe pain or pain crisis, consider hospital or inpatient hospice
admission to achieve patient-specific goals for comfort and function (See PAIN-5)

Reevaluate pain at
each contact and
as needed to meet )
patient-s pecific - See Ongoing
goals for comfort, Care (PAIN-6)
function, and
safety

» Titrate further as needed.

= If pain is stable, see Ongoing Care
(PAIN-E)

* If pain is inadequately controlled,
regvaluate working diagnosis with
a comprehensive pain assessment
[(See PAIN-C)

* Consider pain specialty and/or
palliative care consultation
(See PAIN-L)

* Consider opioid rotation if dose-
limiting adverse effects are noted



(PAIN-A)

General
Principles

Mild Pain ——»

Moderate/ |
Severe Pain

Severe Pain/
Pain Crisis

= Select the most appropriate medication based on the pain diagnosis
(See PAIN-D), comorbid conditions, and potential drug interactions

= Analgesic regimen may include an opioid (See PAIN-E), acetaminophen, NSAIDs
(See PAIN-K), and/or adjuvant analgesics (Ses PAIN-G)

= Anticipate and treat analgesic adverse effects, including opicid-induced
constipation [Seg PAIN-F)

* Provide psychosocial support (See PAIN-H)
* Provide patient and family/caregiver education (See PAIN-I)

= Optimize integrative interventions (See PAIN-J)

* See General Principles above
AND

Mon-opioids and adjuvant therapies, unless these are contraindicated due to
adverse effects or potential drug interactions [See PAIN-E)
Re-pvaluate nid=s 3 B e if 3 iate Sk
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* Sge General Principles above
AND

* Non-opioids and adjuvant therapies as appropriate with short-acting opioids as needed
[See PAIN-E)

* If 4 or more doses of short-acting opioid are consistently needed per day, consider
addition of a long-acting opicid based on the total daily dose

* Titrate short-acting opioid (may require dose increase of 30%~50% or more) (See PAIN-5)

For acute, severe pain or pain crisis, consider hospital or inpatient hospice admission
to achieve patient-specific goals for comfort and function (See PAIN-5)

2020 Ver.1 NCCN Guideline-opioid tolerant

Reevaluate pain
at each contact
and as needed

to meet patient-
specific goals for
comfort, function,

and safety

see Ongoing
Care (PAIN-E)

—

+ Titrate further as needed.

= If pain is stable, see Ongoing Care
(PAIN-6)

+ If pain is inadequately controlled,
reevaluate working diagnosis with
a comprehensive pain assessment
(See PAIN-C)

= Consider pain specialty and/or
palliative care consultation
(See PAIN-L)

* Consider opioid rotation if dose-
limiting adverse effects are noted



Optimal treatment
Around-the-clock > % #. 3 1 7 %

Short acting N (
Oral morphine 15mg
IV morphine
J
R 2 R iR
(£ %#F)

(Around-the-clock)

Pain
intensity

-
o«

Long Acting

MST 30> 60mg

MXL 6omg
Junista 8mg

\

Gupta S, Sathyan G. J Pain Sympt Manage 2007;33(2 Suppl):S19-24. 14

4 )

Super long Acting

Fentanyl transdermal patch
12225,50,75 mcg/h

o J




Strong opioid

£ P MXL® 60 mg OxyContin® Hydromorphone TRANSTEC®  Fentanyl
Long acting Morphine 1iomg/2o0mg OROS 8 mg patch patch
SR MST

T P Morphine IR OxyNorm® Buprenorphine

Short acting X 0.3 mg/ml .
sublingual TAB

AT 3% AT Morphine Fentanyl

Raplq onset Injection X X X Buccal Films/

opioid Tablet

iR PR A, PP ws, Rk, RRFE Y AREMEZ RO Ic Ry /P R, Rk, RRE

& 2> 5 Sy, ek AL Rat L

FF R A Morphine sulfate, OxyContin® Jurnista 8 mg

PR R R A MXL OxyNorm®

Weak opioid S'RvMﬁIdol(Iong/short acting):i#¥ & I * MAOIs,SSRI,TCAs %, ¥ it M e e E * X P 8ER "6
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Optimal treatment of Cancer Pain:

PIFSREEAR A LREF 2 GFF
£ ¢ FiEE LF (Over medication)z # |+

X

R 2 FPick
(£ 22 H )
(Around-the-clock)

Pain
intensity

-
=

Gupta S, Sathyan G. J Pain Sympt Manage 2007;33(2 Suppl):S19-24. 16



Optimal treatment
Breakthrough pain § & pF 3 1F 5 %

Episode

(Moderate-to-severe pain)

Onset: < 5 mins /

Pain
intensity

Duration: 30-60 mins

Gupta S, Sathyan G. J Pain Sympt Manage 2007;33(2 Suppl):S19-24. 1/



Canada Oncology nurses' perspectives on the
management of BTcP

722%H B3 BREERT 2 RER 0 R

Problems with opioid administration for BTcP

® Problems with opioid administration

*Dry mouth
*Mouth sores

*Need for caregiver assistance

0.0% 5.0% 10.0% 15.0% 20.0% 25.0% 30.0% 35.0% 40.0%

CRUEL R RIS NLE Y T

Can Oncol Nurs J. 2013;23(1):28-43.
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Depression Anxiety Healthcare costs

IncreLses

Activities Social relationship
pfects — pfects
Walking Reduces
Quality of life Satisfaction with therapy

<Survey conducted by the American Pain Foundation>
m  85% of patients who responded stated that BTcP negatively affects their quality of life.
m  52% of all patients who complain to their physician of pain are told that

breakthrough pain is a normal side effect of cancer or its treatment

2. American Pain Foundation. Breakthrough Cancer Pain Survey Fact Sheet. 19
3. American Pain Foundation; 2012
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B No data exist about the use of oral opioids in breakthrough cancer
pain treatments?

B Oral opioids, however, have onset and duration of action not suitable
for treating many episodes of BTcP, which are characterized by a
typical temporal pattern. From the pharmacokinetic point of view,
there is a poor correlation between the analgesic effect of oral

opioids with the dynamics of a typical BTcP episode.?

20

" N Critical Reviews in Oncology / Hematology 122 (2018) 60-63

2. 2018 Expert Rev Anticancer Ther-Treating breakthrough pain in oncology 2018 May;18(5) 445-449
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v'Analgesia (&_%§ 71k J§ )

v Activities (B3F T+ ¥ P ¥ 2 75)
v'Adverse effect (B -] e1g| 1T %)
v'Aberrant drug taking (B 4. % § * %)
v Affect (33 3 B ¥ TR )

Routinely
reevaluate pain
at each contact
and as needed

to meet patient-
specific goals for
comfort, function,

and safety

NCCN Clinical Practice Guidelines in Oncology Adult Cancer Pain Version 2020

Achieved —»

Not achieved —»

= Continue routine follow-up
* Re-evaluate need for opioids
and reduce if appropriate

(See PAIN-E 5 of 13)

= See Universal Screening and
Assessment (PAIN-2)

= Consider pain management
specialty consultation (PAIN-L)

« Consider interventional
strategies (PAIN-M) or other
treatments

= Consider palliative care
consultation {See NCCN
Guidelines for Palliative Care)

= Evaluate for other sources of
distress (eg, psychological,
social, spiritual), which may
contribute to poorly controlled
physical pain. (See NCCN

21




